| | ~ FOR ‘ |
| | SERIES
ELECTRIC GENERATING SETS

BEGIN SPEC H

FORM NUMBER

960-0226

£ z ().
: ) &7
X Q ®
25 =2 '
\ V=2t . - — ﬁg\k
( (; L\ ‘.——'——A ———A
m— <
Y \
1 :
. e
g =

ISSUE DATE |
1-78
(Spec H)

Printed in U.S.A.



INSTRUCTIONS FOR ORDERING
REPAIR PARTS

ONAN PARTS

Al parts in this list are Onan parts. For Onan parts or
service, contact the dealer from who you purchas_ed
this equipment or your nearest authorized service
station. To avoid errors or delay in filling your order,
please refer to the Onan nameplate ._':md give the
complete Model and Spec No. and Serial No.

CUMMINS PARTS

All Cummins parts must be ordered from the Cum-
mins Engine Company, Inc., Columbus, Indiana or
your authorized Cummins distributor or dealer.

When ordering parts or requesting service informa-
tion, refer to the Cummins Engine Nameplate and
supply Cummins with all information stated on the
engine nameplate.

 Onen, o
. ELECTRIC GEN SET
‘MODEL
SERIAL NO ‘

IMPORTANT - LR “caoeninG. Pasts

_HERTZ.40 RPM - 1800 )
3 PHASE: n V. PHASE .

VOLTS 120/2C8127/220139/210612C/24G240/416
AMPS
VOLTS 254/44C277/422347/620 1} 120/240

a au".-vous

MANUFACTURED BY

: ONAN - .
DIV Of ONAN CORPORATION .

MINNEAPOLIS, MINN 55432 US A

FOR ELECT. EQUIPMENT omv@

\ >

! CUMMINS ENGINE COMPANY, INC. [
! COLUMBUS, INDIANA, US.A.

0

5 SBM ENG
| NO. MODEL N,

OTHER n
REF.NO.

| o\




TABLE OF CONTENTS

GROUP TITLE ’ : PAGE NUMBER
Generator Set Data Table ......... .. i i i i i e it e e .. 2
Engine, Replacement .................... IR L T T T T [P 2
10 1T 1T . YT P 3
Miscellaneous Engine Parts .............. ... ... i, e 4,5
Alternator ........... ettt e ettt e, i 6
Chassis ........... e R R R R IE T PN L 7
L €T 1= ¢ 1 1o P 8,9
Exciter Rotorand Bus Bar .......... e 10,11
. Control (Engine SeCtioN).......... ..ottt e 12,13

Control (AC Output)............. S, S 14,15
Chassis, Control .......................... ettt e e e e, 16
Modules (Printed Circuit Board) ‘

Time Delay, Start-Stop (300-1579) ... ..........cccovuun.... P 17

Shut Down (300-1578) . .......oiiti ittt i et e et e et et e .. 18

Monitor Number One (300-1576) ..............iiiiiiiiiit ittt 19

Monitor Number Two (300-1577) ...ttt et e e e e i 20

Overspeed (300-1575)............... S PP e e et .21

Start Disconnect (300-1574) ... ... ...ttt R 22

Cycle Cranker (300-1573) ................ e e e e e e 23
Installations - Standard ‘

Cooling, Radiator (179-1056) .. ............oouiiuniiniirineetneeneaennennen, .24
Installations - Optional S v -

Heater, Engine Coolant - 208 Volt (179-2072) ...... e e e 25

Heater; Engine Coolant - 240 Volt (179-2064) ......... T T e 26

Flange, Radiator (179-1043) .. ...t e .27

. 8
g .

Py




“0

This catalog applies to the standard DFV generator set as listed below. These sets are powered by a Cummins
_engine (see Cummins Manual). Engine parts modified or added by Onan will be in this list and have Onan part
numbers. These supersede similar parts listed in the Cummins manual. Onan parts are arranged in groups of
related items and are identified by a reference. All parts illustrations are typical. Using the Model and Spec No.
from the set nameplate, select the Parts that apply to your set. Unless otherwise mentioned, parts are
interchangeable. Right and left set sides are determined by facing the front (engine) end of the unit.

SET DATA TABLE

MODEL AND ' ELECTRICAL DATA
SPEC NUMBER .| WATTS | VOLTS | HERTZ | WIRE 'PHASE

'330DFV-519R/* ) | 330,000 -| 1107190 or 115/200 | 50 4 3 7
330DFV-520R/* " 330,000 | 220/380 or 230/400 50 4 3
330DFV-521-R/* 330,000 | 120/208 or 127/220 | 50 4 3
330DFV-522R/* ‘ 330,000 | 240/416 or 254/440 50 4 3
400DFV-4R/* 400,000 120/208 60 4 3
400DFV-4XR/* 400,000 . 277/480 60 4 3
400DFV-7XR/* 400,000 240/416 60 4 3

* - The Specification Letter advances (A to B, B to C etc:) with-manufacturing changes. .

REPLACEMENT ENGINE .

Replacement Engine (NOTE: This engine is fer standard spec 1

100-1467 Generator Sets, For all other specs finish Model and Spec)

GENERAL DESCRIPTION ' '
Includes — Complete Cylinder Block, Fuel Pump (24 Volt); Fuel Filter; Oil Filter (Full Flow); Starter Motor (24

Volt); Governor (WoodwardSG-5%); Fan Blades; Fan Belt; Fan Guard; Flywheel; Flywheel Housing; Water Pump;
Engine Supports; Oil Pan; Oil Caoler; Exhaust Manifold.

Excludes — AIternator Alternator Brackets; Alternator Belt Temperature Sender Oil Pressure Sender Air
Cleaners.




AIR CLEANER

A’l 1
"‘K‘
Y\
-REF. PART QTy. PART
NO. NO. USED DESCRIPTION
1 HOSE, FLEXIBLE - AIR CLEANER
503-0855 1 18" Long
e 503-0854 1 21" Long -
2 140-1345 4 Band, Air Cleaner
3, 503-0748 4 Clamp, Hose
4 140-1527 2 Support, Air Cleaner
d 5 140-1347 2 Cap, Air Cleaner
6 140-1346 2 Cleaner, Air (Includes Element)
7 800-0032 4  Screw, Cap - Hex Head

(5/16-18 x 1-3/4")

REF.
NO.

8
9

10

11
12

PART
NO.

870-0257
821-0030

526-0013

870-0281
140-1376

QTy.
USED

10

10

RN

PEEENE

1]

T

[ THT T

PART
DESCRIPTION

Nut, Hex - Locking (5/16-18)
Screw, Cap - Hex Head
Locking (3/8-16 x 1)
Washer, Flat (25/64" ID x
1" OD x 1/16" Thk)

Nut, Hex - Locking (3/8-16)

Element, Air Cleaner



'MISCELLANEOUS ENGINE PARTS




e

~

0

10
117

12
13
14
15

16
17
18
19

UL WN= O

PART
NO.

193-0244
309-0169
309-0272
505-0117

505-0021 |

309-0178
309-0179

193-0247

i 309-0269

* 800-0028
850-0045

155-1393
503-0197
503-0808
505-0785

504-0011
505-0100
503-0183
503-0859

QTy.
USED

N WW — — =

-

—_

-l = N

NN = -

MISCELLANEOUS ENGINE PARTS

~ PART
DESCRIPTION

Sender, Oil Pressure
Switch, Oil Pressure (Shutdown)

Switch, Oil Pressure (Alarm)

Bushing, Reducer (1/2 to 3/8")
Bushing, Reducer (3/4 to 1/2")
Switch, Coolant Temperature-
High (Shutdown) .
Switch, Coolant Temperature
High (Alarm) ’
Sender, Coolant Temperature
Switch, Coolant Temperature
(Low)
Screw, Cap - Hex Head
(5/16-18 x 1")
Washer, Lock - Spring
(5/16")
Elbow, Pipe - Exhaust
Clamp, Hose - Oil Drain
Hose, Rubber - Qil Drain
Nippie, Pipe - Half
Qil Drain
Valve, Oil Drain :
Nipple, Pipe - Oil Drain
Clamp, Hose - Breather Tube
Hose, Breather

REF.
NO.

20

21
22

23

24
25
26
27
28
29
30
31

32

33
34

35

36

PART QTy. PART
- NO. USED DESCRIPTION -

CABLE,BATTERY

416-0681 1 Negative (44”)

416-0682 1 Positive (44")

416-0446 1 Cable, Battery - Jumper

800-0007 1 Screw, Cap - Hex Head
(1/4-20 x 1")

-850-0040 1 Washer, Lock - Spring (1/4")

862-0001 2 Nut, Hex (1/4-20)

856-0006 1 Washer, Lock - EIT (1/4")

809-0035 " Screw, Tapping (#8 x 3/4")

508-0015 1 . Washer, Insulating

-870-0196 1 Nut, Insulator

320-0240 1 Breaker, Circuit

332-1382 1 Bracket, Circuit Breaker Mtg.

811-0103 2 Screw, Machine - Round Head
(#10-32 x 3/4")

850-0030 2 Washer, Lock - Spring (#10)

850-0065 1 Washer, Lock - Spring (9/16")

800-0112 1 Screw, Cap - Hex Head
(9/16-12 x 1")

LINE, FLEXIBLE-FUEL

501-0217 1 Fuel In
501-0219 1 Fuel Out
-338-1103 1 Harness, Wiring - Engine



'ALTERNATOR

% REF. PART QTy. ’ PART - =
' NO. NO. USED DESCRIPTION
1 511-0037 . 1 Belt, Drive -
2 800-0026 1 Screw, Cap - Hex Head
(5/16-18 x 3/4")
3 526-0022 1 Washer, Flat (21/64” 1D x
9/16” OD x 1/16" Thk)
4 850-0045 1 Washer, Lock - Spring (5/16")
’ 5 191-1217 1 Bracket, Alternator Adjusting
6 191-1212 1 Guard, Beilt :
7 191-1120 1 Pulley, Alternator Drive N .
8 862-0016 1 Nut, Hex (1/2-13) ' .
9 850-0060 - 1 Washer, Lock - Spring (1/2") ' ) B : -
10 800-0095 1 Screw, Cap - Hex Head - .
. : (1/2-13 x 2-1/4") :
11 191-0688 1 tAlternator - Includes Regulator : . : .
’ "(Motorola #70D44039B04) : St
12 191-0733 1 tRegulator, Voltage - Part
. : of Alternator .
13 526-0028 1 Washer, Flat (9/16” 1D
. . ~ x15/16"0OD x 1/16" Thk)
14 191-0697 1 Bracket, Alternator Mounting
‘15 191-1228 - 1 Bracket, Belt Guard -

16 130-1210 1 Bracket, Belt Guard
t - Forcomponents, contact your nearest Motorola Dealer or'

Motorola Automotive Products, Inc. 9401 W. Grand Ave.,
Franklin Park, IHinois 60131.




REF.
NO.

NOObsWN

l_A
o o®

—_
—

PART
NO..

821-0010

301-2904
301-2905
301-4110
301-4125
331-0088
821-0014

301-4118

800-0156

'800-0132
850-0079

QTy.
USED

;w_a_.m.;

12

14

PART
DESCRIPTION

* Screw, Cap - Hex Head

Locking (1/4-20 x 1/2") "
Panel, Top (Control)
Panel, Side (Control)

- Panel, Control Insert

Bracket, Control Box Housing

Bushing, Insulator

Screw, Cap - Hex Head
Locking (5/16-18 x 1/2")

Housing, Control

Screw, Cap - Hex Head
(3/4-10 x 2-1/4")

Screw, Cap - Hex Head
(5/8-11 x 1-1/2")

Washer, Lock - Spring (3/4")

CHASSIS

REF.
NO.

12
13
14

15 -
16
17

18
19

20
21

PART T aTy. © PART
NO. USED DESCRIPTION
862-0020 14 Nut, Hex (3/4-10)
403-1360 2 Support, Engine
SHIM, GENERATORMOUNTING

232-1489 As Req. .0598" Thick
232-1490 As Req. .0359" Thick
1

403-1363 Base, Skid .
850-0070 .4 Washer, Lock - Spring (5/8")
800-0157 2 Screw, Cap - Hex Head ’
(3/4-10 x 2-1/2")
332-2001 1 Lug, Solderless
800-0051 1 Screw, Cap - Hex Head
g (3/8-16 x 1-1/4")
850-0050 1 Washer, Lock - Spring (3/8")
862-0003 1 Nut, Hex (3/8-16)



GENERATOR




REF.
NO.

- 00w ONOOOULeW

—_ ek ok -
b wn

-
o]

17
18
19
20
21

22
23

24
25

2%

27
28
29
30
31

32

33

34
35

36

PART
NO.

800-0009
800-0013

850-0040
862-0007
850-0070
520-0692
232-1973
800-0003

850-0040
234-0272
800-0026

850-0045
234-0288
234-0278
150-1556

812-0148

850-0040

868-0011
150-1406
150-1410
150-1555
812-0192
856-0010

150-1557

526-0077

510-0091
510-0093
510-0090

232-1923--

23271924
805-0035

232-1957
800-0051

850-0050
211-0170

800-0031

QTy.
USED

- =N, n

- - - = NN nN —_—_am O = —

N = = b b b

Y. Y N —

GENERATOR

PART
DESCRIPTION

Screw, Cap - Hex Head
(1/4-20 x 1-1/2")

Screw, Cap - Hex Head
(1/4-20 x 2-1/2")

Washer, Lock - Spring (1/4")

Nut, Hex (5/8-11)

Washer, Lock - Spring (5/8")

Stud (5/8-11 x 5/-11 x 3-3/4")

Grill - Generator End Bell

Screw, Cap - Hex Head

(1/4-20 x 1/2")

Washer, Lock - Spring (1/4")

Cover, Fan

Screw, Cap - Hex Head

(5/16-18 x 3/4")

Washer, Lock - Spring (5/16")

Band, Stator - Top

Band, Stator - Bottom

Sensor Assembly - Speed

(Includes parts marked )

Screw, Machine - Round Head

(1/4-20 x 1/2")

Washer, Lock - Spring 1/4")
tNut, Hex - Jam (3/4-16) -
tSensor, Magnetic - Speed
tCap, Insulator
tBracket, Mounting - Speed

Sensor
Screw, Machine - Round Head
(3/8-16 x 1")
Washer, Lock - External/
Internal Tooth (3/8")
Wheel - Speed Sensor
Washer, Flat (13/32" ID x
1-1/4" OD x 1/4" Thk)
*Nut, Lock - Bearing,
*Washer, Lock - Bearing
*Bearing, Bali

Ring, Holder - Bearing

Spring - Bearing Ring Holder

Bolt - Hex Head (5/8-11 x

1-1/2") .

Support, Generator

Screw, Cap - Hex Head

(3/8-16 x 1-1/4")
Washer, Lock - Spring (3/8")
End Bell Assembly (Includes
Replaceable Parts Marked *)
*Screw, Cap - Hex Head
(5/16-18 x 1-1/2")

REF.
NO.

37
38
39
40

42

43
44

45
46
47
48
49

50
51

PART QTy. PART
.NO. USED DESCRIPTION
221-0153 6 *Shoe, Pole - Exciter Stator
222-1693 1 *Coil Assembly, Field -
Exciter Stator (Set of Six
Coils)
800-0092 - 16 Screw, Cap - Hex Head
(1/2-13 x 1-1/2")
850-0060 16 Washer, Lock - Spring (1/2")
STATOR,WOUND - GENERATOR
(Includes Bus Bars)
50 Hertz Sets
220-2764 1 110/190 or 115/200 Volt
220-2763 1 220/380 or 230/400 Volt
220-2766 1 120/208 or 127/220 Volt
220-2765 1 240/416 or 254/440 Volt
60 Hertz
220-2755 1 120/208 Volt
220-2756 1 277/480 Volt
220-2754 1 240/416 Volt
805-0035 6 Bolt, Place (5/8-11 x
1-1/2")
850-0070 6 Washer, Lock - Spring (5/8")
ROTOR ASSEMBLY, GENERATOR -
(Includes Parts Marked %) -
201-1784 -1 60 Hertz Sets
201-1785 1 50 Hertz Sets
820-1067 2 *Screw, Machine - Pan Head,
Cross-Recessed (#10-32 x 1")
526-1009 2 *Washer, Fiat - Cadmium Plated
. (7/32"1Dx 1/2" OD x 1/16" Thk)
850-1030 2 *Washer, Lock - Spring,
Cadmium Piated (#10)
870-1053 2  *Nut, Hex (#10-32)
510-0092 1 *Nut, Lock - Bearing
510-0094 1 *Washer, Lock - Bearing
ROTOR ASSEMBLY, EXCITER (See
Separate Group for Component Parts)
201-1501 1 60 Hertz Sets
201-1549 1 50 Hertz
515-0162 1 «Key, Rectangular
805-0035 12  »Bolt Place (5/8-11 x 1-1/2")
232-1880 1 »Disc, Drive - Rotor
205-0076 1 *Fan, Generator
201-1503 1 *Rotor, Wound - Generator
(Includes Drive Hub-and Key)
232-1870 1" xHub, Drive
515-0161 1 xKey, Rectangular
Included in Speed Sensor Assembly.

Included in End Bell Assembly.
tncludedin Generator Rotor Assembly.




| |  EXCITER ROTOR AND BUS BAR - |

10




fig

REF.
NO.

N

o] o s w

—_
- QW

12
13
14

15

16

17

18
19

" 20

22
23
24
26
27
28

PART
NO.

QTy.
USED

EXCITER ROTOR AND BUS BAR

PART
DESCRIPTION

ROTOR ASSEMBLY, EXCITER-WOUND
(Includes Parts Marked t) - Also shown in

Generator Group

201-1501
201-1549

TRECTIFIER
358-0011
358-0012
850-0040
868-0001
813-0114

526-0008

508-0124
508-0156
850-0030
870-0053

1
1

F e JP N E bOOWW

60 Hei'tz Sets
50 Hertz Set;

- Positive Stud

Negative Stud
+Washer, Lock - Spring (1/4")
1Nut, Hex - Jam (1/4-28)

1Screw, Machine - Round Head

(#10-32 x 3")
tWasher, Flat (13/64” ID x
7/16" OD x 1/32" Thk)

1Bushing, Shoulder - Insulating

tinsulator, Heat Shield
tWasher, Lock - Spring (#10)
1Nut, Hex (#10-32)

TRECTIFIER HEAT SINK

363-0033
363-0025
508-0093
232-1994
800-0151

850-0079
800-0051

526-0029
850-0050
862-0003
232-1997
232-1992
800-0007
526-0018
850-0040
862-0001
232-1999
232-2000

315-0302

-_

1
2
1
1

-

A ABauNN N

N A S

Negative
Positive
tGrommet, Rubber

Bracket, Bus Bar

Screw, Cap - Hex Head
(3/4-10 x 1")

Washer, Lock - Spring (3/4")

Screw, Cap - Hex Head
(3/8-16 x 1-1/4")

Washer, Flat (25/64" 1D x
7/8" OD x 1/16"” Thk)

Washer, Lock - Spring (3/8")

Nut, Hex (3/8-16)

Board, Insulating

Bracket, Bus Bar

Screw, Cap - Hex Head
(1/4-20 x 1") .

Washer, Flat (17/64"” 1D x
5/8" OD x 1/16") ’

Washer, Lock - Spring (1/4")

Nut, Hex (1/4-20)

Bracket, Terminal Board
Mounting .

Bracket, Terminal Board
Mounting

Shelf, Current Transformer

REF.

NO.
29

30
31
32
33
34
35
36
37
38
39

40
4
43
44
45

47

48.

49
50
51
52

54
55

56
57

58

59 -

PART
NO.
800-0005

850-0040
862-0001
232-1998
232-1995
520-0693
232-1996
232-2001
232-1991
232-1990
800-0052

526-0029

850-0050
862-0003
800-0052

526-0029

850-0050
862-0003
802-0069

526-0115

850-0045
862-0015
800-0005

850-0040
862-0001
232-1993

QTvy.

USED

COD B DOO® pH OCWIWHAGHASOO

w
N

ww
Al SR )

4
4
1

PART
DESCRIPTION

Screw, Cap - Hex Head
(1/4-20 x 3/4")

Washer, Lock - Spring (1/4")

Nut, Hex (1/4-20)

Board, insulating

Board, Insulating

Stud. (5/16-18 x 5/16-18 x 1-5/8")

Bar, Bus (17-3/8" Lg)

Bar, Bus (13-1/4" Lg)

Bar, Bus (Double)

Bar, Bus

Screw, Cap - Hex Head
(3/8-16 x 1-1/2")

Washer, Flat (25/64” 1D x
7/8" OD x 1/16" Thk)

Washer, Lock - Spring (3/8")

Nut, Hex (3/8-16)

Screw, Cap - Hex Head
(3/8-16 x 1-1/2") -

Washer, Flat (25/64" 1D x
7/8" OD x 1/16" Thk)

Washer, Lock - Spring (3/8")

Nut, Hex (3/8-16)

Screw, Cap - Socket Head
(3/8-16 x 5/8")

Washer, Flat (11/32" ID x
11/16" OD x 1/16" Thk)

Washer, Lock - Spring (5/16")

Nut, Hex (5/16-18)

- Screw, Cap - Hex Head -

(1/4-20 x 3/4")
Washer, Lock - Spring (1/4")
Nut, Hex (1/4-20)
Jumper Bus Bar

TRANSFORMER. CURRENT (Check Transformer
Nameplate—Select According to Rating)

302-0625
302-0589

302-0644 -

302-0645
862-0003
800-0052

526-0029

850-0050

» O LWWWW

6

Nameplate Reads 750/5

Nameplate Reads 1000/5

Nameplate Reads 1500/5

Nameplate Reads:2000/5

Nut, Hex (3/8-16)

Screw, Cap - Hex Head
(3/8-16 x 1-1/2")

Washer, Flat (25/64” ID x
7/8" OD x 1/16” Thk)

Washer, Lock - Spring (3/8")

1t - Includedin201-1501 ExciterRotorAssemny.

n

-



CONTROL (ENGINE SECTION)

TS N A
RN

AP PR michride
Belied s smsshss

e 22

12




CONTROL (ENGINE SECTION)

REF. PART QTy. ' PART REF. PART QTy. PART
NO. NO. USED DESCRIPTION ’ NO. " NO. USED DESCRIPTION
1 302-0061 1 Ammeter (30-0-30) ’ : 16 338-1016 1 Harness, Wiring (Includes
2 308-0410 1 Switch, Push ) " Parts Marked t) .
3  193-0243 1 Gauge, Oil Pressure (0-80) 17 332-0984 .2 t+Connector, Plug, Electrical
4 193-0245 1 Gauge, Water Temperature (12 Pin) .
5 SWITCH, TOGGLE 18 300-1579 1 *Module, Time Delay Start-Stop
308-0220 1 Standard Sets ) 19 323-0765 2  tSocket, Relay :
308-0347 1 Penn State Sets 20 357-0004 1 1Diode
321-0147 o1 Fuse - 5 Amp 21 332-1005 1 tBoard, Terminal- (20 Place)
321-0217 1 Fuseholder ’ 22 332-1559 o1 Strip, Marker
- : 8 LIGHT,INDICATOR . 23 315-0361 1 Transformer, Step-down
K " 322-0119 1 Overcrank 24 357-0004 2  Diode
. ' 322-0120 1 Low Oil Pressure 25 307-0061 1 Relay - Start Solenoid
A 322-0121 1 High Engine Temperature - 26 815-0387 4 Screw, Machine - Pan Head,
- 322-0122 1 Low Engine Temperature : ) Cross-Recessed Drive
322-0123 - - Overspeed g (#6-32 x 1/4")
322-0135 1 Over Voltage - 27 301-4015 1 Cover, Acess - Control
9 300-1572 1 *Chassis, Control ) Modules
10 301-4086 1 Panel, Control ~ 28 300-1573 1 *Module, Cycle Cranker
11 193-0250 2’ Resistor, Gauge 29 300-1574 1 *Module, Start-Disconnect
12 332-0052 1 Clamp, Loop 30 300-1575 -1 *Module, Overspeed Control
13 307-1157 2 Spring, Hold-down - Relay 31 300-1576 . 1. *Module, Monitor No. 1
14 307-1061 1 Relay, Armature - Starter ’ 32 300-1577 1 *Module, Monitor No. 2
Protection oo 33 300-1578 1 *Module, Engine Shutdown
15 307-1056 1 Relay, Armature - Start ’ .
- Disconnect . * - See Separate Group for Components.

t - Included in Wiring Harness.

N

13



CONTROL (AC OUTPUT PORTION)

11,12

W i\\\\\.




w0

-~

CONTROL (AC OUTPUT PORTION)

REF. PART QTy. PART
NO. NO. USED DESCRIPTION
1 406-0333 2 Stud, Turnbutton Fastener
2 406-0334 2 Washer, Lock - Turnbutton
Fastener
3 AMMETER (Check Meter Scale - Setect According
To Rating) . _
302-0415 1 Scale reads 0-750 Amperes
302-0416 . 1 Scale reads 0-1000 Amperes
302-0641 1 Scale reads 0-1500 Amperes
302-0642 1 Scale reads 0-2000 Amperes
4 303-0076 1 Knob, Pointer
57%"308-0284 1 Switch, Rotary
8 320-0307 1 Lock, Handle - Circuit .-
Breaker (Penn
- : State Sets)
7 151-0402 1 Potentiometer - Speed Contro!
8 METER, TIMETOTALIZING (Select According
-~ .to Rating)
'302-0466 1 60 Hertz Sets
302-0469 1 50 Hertz Sets’
9 320-0455 1 Circuit Breaker - 3 Amp, 240 Voit
10, METER,ELECTRICAL FREQUENCY (Select According
”  to Rating)
302-0810 1 60 Hertz, 208 Volt
~ 302-0811 1 60 Hertz, 240 Volt
302-0894 1 50 Hertz, 208 Volt
302-0895 1 50 Hertz, 240 Volt °
11 303-0032 o1 Knob )
12 303-0170 1 Rheostat - 35-Ohm, 25 Watt
13 VOLTMETER (Select According to Rating)
302-0421 1 Scale Reads 0-300 Volts
© 302-0612 . 1 Scale Reads 0-500 Volts
302-1072 1 Scale Reads 0-600 Voits

15

REF.
NO.

14

26
27
28

" PART

PART QTy.
NO. USED DESCRIPTION
301-3342 1 Panel, Control (Generator
Section)
406-0332 2 Receptacle, Turnbutton Fastener
508-0001 4 Grommet, Rubber (1-1/16" OD)
402-0078 ‘4 Mount, Vibration
337-0049 1 Lead, Electrical - Ground
315-0431 1 Transformer, Voltage
332-0051 1 Clamp, Loop
HARNESS, WIRlNG (Includes Parts Marked 1)
338-0759 1 110/190, 115/200, 120/208 and
’ 127/220 Volt - 50 Hertz Sets
338-0759 1 120/208, and 277/480 Volt -
60 Hertz
338-0916 1 220/380, 230/400, 240/416,
and.254/440 Volt - 50 Hertz
338-0916 1 240/416 and 254/440 Volt -
' ’ 60 Hertz
332-0795 1 TTermlnal Board (16 Place)
332-0529 5 tTerminal, Lug
332-1242 1 Strip, Marker (16 Place)
332-2031 " Regulator, Voitage
: (See Separate Group for
Components)
305-0524 1 Rectifier.Assembly, Bridge
315-0384 1 Reactor
301-4135 1 Box, Control

1 - Includedin Wiring Harness.




/

é\\

)

\

Q

REF.

~NOoO O, HWN =

©®

’

CONTROL CHASSIS

PART
NO.

300-1572
332-1884
301-3880
332-1917
812-0029

332-1887
308-0324
812-0059

853-0003

526-0047
860-0006
332-1909
323-0983

356-0068

QTy.
USED

N=& BHE-BANN RAN==

-

PART
DESCRIPTION

Chassis, Control (Complete)

Board, Printed Circuit

Bracket, Module Cover Mtg.

Plug, Keying

Screw, Machine - Roundhead
(#4-40 x'3/8" long)

Socket Plug In Module

Switch, Slide -

Screw, Machine - Roundhead
(#6-32 x 1/4" long)

Washer, Lock -'External (#6)

Washer, Flat (.147" 1D x
5/16" OD x 1/32" Thk)

Nut, Hex (#6-32)

Block, Terminal (11 Place)

Connector, Receptacle
Electrical (12 Pin)

Capacitor, Electrotytic (180 MFD -

40 Volt) .

16

~p

-




MODULE (300-1579)

che CRIY caie

TIME DELAY START-STOP '
|

cns o
i — "

»
ne [ 4 mr .
| N e S D e
(1)
T — 7 e
' e 1€3 .'.‘Foua 1.: ‘
e b—-----+ . .
- ® CRIR 3
LAY < "-;D‘— t
S e —ay
O . L2 9 Y ne
3 ¢«
- 300-1379 START-STOP - ’
REF. PART _ QTY. PART REF. PART  QTYv. PART
NO. NO.  USED DESCRIPTION NO. . " NO. USED - DESCRIPTION '
300-1579 1 Module, Time Delay 1C3 367-0017 - 1 Integrated Circuit, Counter
. ~ Start-Stop (Complete)” : 7 Stage
C1.2 356-0059 2  Capacitor, Electrolytic - Q1,23 362-0011 3  Transistor, Signal
(2.2 Mfd., 35 Volt) R1,2 303-0169 - 2  Potentiometer (3.5 Megohm)
C3,4,5 356-0051 3 Capacitor, Electrolytic- R3,19 - 350-0418 2 Resistor (20,000-Ohm,
i (6.8 Mfd., 35 Volt) : 2 Watt)
Ccé6 _ 355-0062 1 Capacitor, Composition . R7 350-0370 1 Resistor (200-Ohm, 1/2 Watt)
(1 Mfd., 100 Volt) ) -R5,11, 350-0548 4  Resistor (10,000-Ohm, 2 Watt)
c7 356-0053 1 Capacitor, Tantalum ' 15,18 :
. (1.0 Mfd., 35 Volt) R6 350-0373 1 Resistor (470-Ohm, 1/2 Watt)
CR1 322-0172 1 Lamp, Indicator (Green) * R8-. 350-0505 1 Resistor (2.7-Ohm,
CR2. 322-0157 1 Lamp, Indicator (Red) ) 1/2 Watt)
CR3 322-0171 1 Lamp, Indicator (Red-Green) R10,14, .~ 350-0394 4  Resistor (2,000-Ohm, 1/2 Watt)
. 322-0175 3 Receptacle, Lamp 16,22 .
CR4-12 357-0004 9 Rectifier, Diode R12 350-0443 1 Resistor (220,000-Ohm, 1/2 Watt)
(400 Volt, 400 MA) ) R13,17, 350-0537 4 Resistor (12,000-Ohm, 2 Watt)
CR13 359-0002 1 Diode, Zener (13 Volt, 20,21 .
400 MW) R4 350-0376 1 Resistor (360-Ohm, 1/2 Watt)
CR14 364-0011 1 Rectifier, Gate Control R9 : 350-0524 1 Resistor (100-Ohm, 1/2 Watt)
1C1,2 367-0016 2 Integrated Circuit, Timing ’

11




SHUTDOWN MODULE (300-1578)

300-1578 SHUT—DOWN REV

-

18

. 1/2 Watt)

°
]
], e :
N K2 CR4e
= [ ]
[ ¢ ] 8
4
we 3
] 4
¥
CRIl
CR3
&) ]
REF. PART QTy. PART
NO. NO. USED DESCRIPTION
300-1578 1 Module, Shut Down
: (Complete) .
(03} * 355-0045 - 1 " Capacitor, Composition
: (1 Mtd., 200 Volt)
322-0175 2 . Receptacle, Lamp
‘DS1 322-0157 1 Lamp, Indicator-(Red)
DS2 322-0172 1 Lamp, Indicator (Green)
Cc2 355-0041 1 Capacitor, Ceramic (.22 Mfd.,
. 35 Voit)
C3 356-0051 1 Capacitor, Tantalum (6.8 Mfd.,
‘ © 35 Voit) :
CR1 364-0011 1 Rectifier, Gate Control
CR2-13 357-0004 12  Rectifier, Diode (400 Volt,
400 MA) :
K1,2 .307-1076 2  Relay
- 362-0026 1. Transistor, Signal .
R2 - 350-0398 ° 1 Resistor (3,000-Ohm,
. ’ . " 1/2 Watt) .
R1 . 350-0505 1 Resistor (2.7-Ohm, 1/2 Watt)
.R7 - . 350-0533 1 Resistor (560-Ohm, 1/2 Watt)
‘R3 . .350-0529-© 1°  Resistor (270-Ohm, 1/2 Watt) -
R4. - 350-0540 1 Resistor (2,200-Ohm, 1/2 Watt) .~ -
R6 350-0379 1~ Resistor (470-Ohm, 1/2 Watt)
R11,12 350-0393 2 Resistor (1,800-Ohm, :

«4

2



A

-~

REF.
NO. .

C1,23
7.8
C4

C5,6,9

CR3,7-10,
13-23
CR4

CRS

CR11,12
DS1,2
1C1
Q1,2

PART
NO.

" 300-1576

356-0051
356-0053
355-0041
357-0004
359-0026
359-0002
364-0011
322-0157

367-0016
362-0026

QTyY

" USED

9
5

Py

N =N

MONITOR NUMBER ONE MODULE (300-1576)

Transistor, Signal

19

" 4 300-1576  MONITOR NO.1 cris
CRi3 g -
(1]
.+
LL) (@)
"o
o ne ne| "0
—:2‘" crs 2
Coc —CO, s 20
"R 4
cree "
ne —— 3 8
- + C Decs r
c2
o+ u
pig tc1 .
O "3 11
-~ ere |
Tom I e UL
) oYY Lid —D— 12
o~ ¥
——3- o nr 10
cus = - .
12 VU cais
M) my {3} Ces 'D.
. -] .
L L P +—C:2; T
. ns ‘Me? criT ¢
J1 5 07 e ’
ce crRlt G2 ¢ e '}
i+ A . ’GE C‘_{:—cgy 3
L 1} casc 23 ¢ |
B[ Jowe —C T T '
se —C)— cRY
mo 31— el TU
&€ ) —{ Pt ns
PART REF. PART  QTY.
DESCRIPTION .. NG, NO.  USED
Module, Monitor Number R1 350-0397 1
One (Complete) R2 350-0446 1
Capacitor, Electrolytic (6.8 Mfd., ’
© 35 Volt) ~“R3 350-0584 1
Capacitor, Tantalum (1 Mfd., R4,6 350-0536 2
35 Volt)
Capacitor, Ceramic (.22 Mfd., R5,23 350-0404 2.
35 Volt) ] ‘ R7,18 350-0505 - 2
Rectifier, Diode (400 Voit, R8 350-0544 1
- 400 MA) - R9 350-0548 1
Diode, Zener (18 Volt, R10,17 350-0529 2
400 MW) R11,15 350-0398 2
Diode, Zener (13 Volt, R12 350-0380 1
400 MW) R13,14 350-0379 2
Rectifier, Gate Control R16 350-0540 1-
Lamp, Indicator (Red) R19,20 350-0393 2
Integrated Circuit, Timing R24 350-0451 1
3220175 2

PART
DESCRIPTION

Resistor (2,700-Ohm, 1/2 Watt)
Resistor (300,000-Ohm,

1/2 Watt)
Resistor (10 Megohm, 1/2 Watt)
Resistor (1,000-Ohm,

1/2 Watt)
Resistor (5,100-Ohm, 1/2 Watt)
Resistor (2.7-Ohm, 1/2 Watt)
Resistor (4,700-Ohm, 1/2 Watt)
Resistor (10,000-Ohm, 1/2 Watt)
Resistor (270-Ohm, 1/2 Watt)
Resistor (3,000-Ohm, 1/2 Watt)
Resistor (510-Ohm, 1/2 Watt)
Resistor (470-Ohm, 1/2 Watt)
Resistor (2,200-Ohm, 1/2 Watt)

. Resistor (18,000-Ohm, 1/2 Watt)

Resistor (470,000-Ohm, 1/2 Watt)
Receptacle, Lamp



" MONITOR NUMBER TWO MODULE (300-1577)

+ so0.18m — =
MONITOR 0.2 C9- cri0
" as TCDO —
nig M9 ¢ ‘ cRie
¢ TR CO+r ",
T _ ni2
e/ ICRY - CRT = - 21
'q <1, _C::zc 20
. ‘081 A Tt [4] B cha 19
i 5 -
. . crar o
| R— n2s 8
TLIE AN rrcy—{___ }— ::7 N e
m [l COC O T U,
: "y
N = 2 s
cio’ gflay LT
- RS D =
16 1]
€
a2 S"® —C B T e
L
Nl I S e o © R e g
T O s e e W4
T
; CR&: cr:g
Dcs ) ¢
: € {3 n2s s
L I '
6%] s CDes 1
+C O T "2y cris
— "} nee S o {1 ,—'D'ms
CDOes ' —e—
+ “'C"’"
REF. PART  QTY. PART
NO. NO. used DESCRIPTION -. .
300-1577 1 Module, Monitor Number Two
C1 356-0066 1 Capacitor, Electrolytic (47 Mfd.)
c2 - 356-0059 1 Capacitor, Electrolytic (2.2 Mfd.,
i . 35 Volt)
C3,89 356-0051 3 Capacitor, Electrolytic (6 8Mfd.,
35 Volt)
C4,56 355-0041 5 . Capacitor, Ceramic (.22 Mfd.)
7.10 .
CR3,4 364-0011 2  Rectifier, Gate Control
CRS5-9, . 357-0004 14 Rectifier, Diode (400 Volt,
13-18,20-23 400 MA)
.CR6 359-0016 1 Diode, Zener (6.8 Volt,
' 400 MW) _
CR7 359-0033 1 Diode, Zener (14 Volt, 5 W)
1C1,2 367-0016 2  Integrated Circuit, Timing
DS1,2 322-0157 2  Lamp, Indicator (Red)
322-0175 2 Receptacle, Lamp
Q1 362-0011 1  Transistor, Signal
R1,2 303-0169 2 Potentiometer (3.5 Megohm)
R3 350-0420 1 Resistor (24,000-Ohm, 1/2 Watt)
R4,7,10, 350-0548 5 Resistor (10,000-Ohm, 1/2 Watt)
13,16 : :
R5,15 350-0379 2 Resistor (470-Ohm, 1/2 Watt)
R6,9 350-0398 2 Resistor (3,000-Ohm, 1/2 Watt) -
‘R8 350-0418 1 Resistor (20,000-Ohm, 1/2 Watt)
R11 350-0466 1~ Resistor (2 Megohm, 1/2 Watt)
R12 350-0672 1  Resistor (240-Ohm, 1/2 Watt) -
R14 350-0389 1 Resistor (1,200-Ohm, 1/2 Watt)
R17,18 350-0393 2 Resistor (1,800-Ohm, 1/2 Watt)
R22,23 350-0505 2 . Resistor (2,700-Ohm, 1/2 Watt)
R24,25,27 350-0451 3  Resistor (470,000-Ohm, 1/2 Watt)
R26 350-0421 1 Resistor (27,000-Ohm, 1/2 Watt)

[
(—]

~y

5
4]

-

e




REF.
NO.

c1

c2,3

C4.8
Cs
C6,7

CR1,3

CR2
CR4
CRS

PART

NO. -

300-1575

355-0043
355-0010
356-0051

355-0049

356-0066
359-0016
359-0017

359-0032
359-0002

'OVERSPEED MODULE (300-1575)

D CR! R3
< O, T3+
oS! - ‘
e & < ‘
RE - . ee
o 300-i575  + ¢,
. “ Ri OVERSPEED o - 20
REV :
g S
Ic — R7 s Q ":
{ )_ 8 c !
1 8 RS. R9 e
o2 - G4 —{::i- : s
c R2
, ~C22 . 1 ,
€ CR3 R! P 12
. S+
LU e i e YRR

]

11}
RI4 _-O—cas :
RI2 . k:}_
cr RIS 7
tcz R's CD _D_ b
o B RIT, 8
i P ]
|4
U Rig - 2
R20 c3 '
—_F,
(23] .
- PART REF. PART
DESCRIPTION "NO. NO.
Module, Overspeed (Complete) CR6 357-0004
Capacitor;Composition (22 Mfd., :
200 Volt) DS1 322-0172
-~ Capacitor, Composition(.0022 Mfd., 3220175
100 Volt) - 1C1 367-0002 .
Capacitor, Electrolytlc (6.8 Mfd., 1C2 367-0001
35 Volt) Q1,2 . 362-0011
Capacitor, Ceramic (22 Mfd., R1 303-0191
1000 Volt) . :
Capacitor, Tantalum (47 Mfd., R2 350-0683
20 Volt) R3 . 350-0379
Diode, Zener (6.8 Volt, R4,6,7 350-0411
400,000 Watt) 8,10,17,19
Diode, Zener (5.1 Volt, 400 MwW) R5 350-0414
Diode, Zener (8.2 Volt, 400 MwW) R9 350-0427
Diode, Zener (13 Volt, R11,13 350-0394
400 MW) - R14 350-0380
: R15,18 350-0536
. - R12,16,20 350-0451.

QTy.
USED

P\, R QOO

~N =

WN =N =

PART
"DESCRIPTION

Rectifier, Diode (400 Volt,
400 MA)
Lamp, Indicator (Green)
Receptacie, Lamp
Integrated Circuit
Integrated Circuit
Transistor, Signal
Potentiometer (5,000-Ohm,
4 Watt)
Resistor (680-Ohm, 1 Watt)
Resistor (470-Ohm, 2 Watt)
Resistor (10,000-Ohm, 1/2 Watt)

Resistor (13,000-Ohm, 1/2 Watt)
Resistor (47,000-Ohm, 1/2 Watt)

Resistor (2,000-Ohm, 1/2 Watt)

Resistor (510-Ohm, 1/2 Watt)
Resistor (1,000-Ohm, 2 Watt)
Resistor (470,000-Ohm, 1/2 Watt)




START DISCONNECT MODULE (300-1574)

22

@ STarTosconnecT
e _+ RS
1 { }
e S8 CR4
. ) re 22
E }i 21
4 RIQ
= 20
CRi 19
—K : ) o ma", ) .
AT
ll.z ) ’ . c“" \ N -
p L MR ' ¢
e ) RS (L} -
‘ ) ) 3
o BRI i )
1t ez,
(24 |
) + crz '°
. _K:}_ ° 4
CRE
RI{Ra|Rs|RE yc3 - ®
E o
CRs ¢
an - O
4 ce
€ _+ s T ke ;
+ €
ost C D O 2
RI6 | mtanne
i - o o
¢ [ v €
[}
REF. PART  QTY. PART
NO. NO. USED DESCRIPTION
300-1574 1 Module, Start Disconnect '
(Complete)
C1,2,3 356-0051 3 Capacitor, Electrolytic (6.8 Mfd.,
35 Volt)
C47 356-0066 2 = Capacitor, Tantalum (.47 Mfd.)

. C5 356-0059 1 Capacitor, Electrolytic (2.2 Mfd)
C6 355-0045 1 Capacitor, Composition (.1 Mfd)
DSA1 322-0172 1 Lamp, Indicator
CR1,2 359-0033 2 Diode, Zener (14 Volt, 5 Watt)
CR3 359-0032 - 1 Diode, Zener (8.2 Volt)
CR4,5,6,7 357-0004 . © 4 Rectifier, Diode (400 Volt,

- 400 Milliampere)
1C1 367-0014 1 Integrated Circuit
(Multivibrator)
1C2 367-0013 1  Integrated Circuit (Dual,
2 Input, and Gate)
1C3 367-0001 1 Integrated Circuit (Oral Amp)
Q1 362-0011 1 Transistor, Signal
R1,2,5,6 350-0418 - 1 Resistor (20,000-Ohm, 1/2 Watt)
R3,11,12 350-0548 § Resistor (10,000-Ohm, 1/2 Watt)
15,16
R4.8 350-0422 2 Resistor (30,000-Ohm, 1/2 Watt)
RS 350-0435 - 1 Resistor (100,000-Ohm, 1/2 Watt)
R10,13 350-0672 2 Resistor (240-Ohm, 1 Watt)

“R14 - 350-0404 -1 Resistor {(1,000-Ohm, 1/2 Watt)
R18 © 350-0536 . 1. Resistor (1,000-Ohm, 1/2 Watt)
R17 350-0459 © 1 Resistor (1 Megohm, 1/2 Watt)

322-0175 1 Receptacle, Lamp



REF.
NO.

C1

-

c2

DS1,2
) DS3
. Ds4
CR1
CR2
CR3

CR4-8

1C1
1C2

Q2,34

PART
NO.

300-1573

~ 356-0066

355-0042

1322-0171

322-0157

- 322-0172
"359-0032
359-0016-

359-0002
357-0004

© 367-0017

367-0016
362-0038
362-0011

QTy.

USED

N = = bk N

G = = -

CYCLE CRANKER MODULE (300-1573)

@ 300-0373 .
cves 3 cR2
crancen - }— —D—;"
T o8 na -}
n2
© F . 2
R [ 24 Qe 20
—-‘ }— -_me
) oez, cwe * {3 '
D —R, | _::-s I
—r LI 1"
o cor . L. o
'U —( "
o83 cag 8 mr o cl e
s D —(J“ —E:n 3
S - - U e
Cas - "
- 10 1{:}_
i [ ] [- 1.
LV, ’
€3 S .
) *
O ’
s L mo . .
- Rit : ]
g S e
3
034 "20 2
‘D - 7 ne !
o LI {3 =
‘:’ : o2 T
PART :
REF. PART. QTy. PART
DESCRIPTION " No. NO.  USED DESCRIPTION '
Module, Cycle Cranker ) R1 303-0171 . 1  Potentiometer (100,000-Ohm)
- (Complete) . R2,3 . 303-0191 2 Potentiometer (5000-Ohm)
Capacitor, Tantalum (47 Mfd., R4 .- ' 350-1132 1 Resistor (470-Ohm, 2 Watt)

20 Volt) R5,18 350-0532 2  Resistor (470-Ohm, 1/2 Watt)
Capacitor (.47 Mfd., R6.8 350-0537 2 Resistor (1200-Ohm, 1/2 Watt)
250 Volt) R7 350-0382 1 Resistor (620-Ohm, 1/2 Watt)
Lamp, Indicator (Red-Green) R9 350-0394 1 Resistor {2000-Ohm, 1/2 Watt)
Lamp, indicator, (Red) " R10 350-0418 1 Resistor (20,000-Ohm, 1/2 Watt)
Lamp, Indicator (Green) R11,13,16 350-0548 . ‘5 .Resistor (10,000-Ohm, 1/2 Watt)

Diode, Zener - 8.2 Volt 17,21 o ’

Diode, Zener - 6.8 Volt R12 350-0437 -1 Resistor(120,000-Ohm, 1/2 Watt)

Diode, Zener - 13 Volt R14,15 350-0538 2 Resistor (1,000-Ohm, 1/2 Watt)

Rectifier, Diode - 400 Volt R19 350-0380 1 Resistor (510-Ohm, 1/2 Watt)
400 MA ) R20 350-0387 1 Resistor (1,000-Ohm, 1/2 Watt)

Integrated Circuit, Counter Cc3 356-0051 1 Capacitor, Electrolytic

Integrated Circuit, Timing . (6.8 Mfd., 35 Volt)

Transistor, Power 322-0175 4 Receptacle, Lamp

Transistor, Signal

§x



17
18

19
- 20
21

22
23
24
. 25
26
27
28

30

<

RADIATOR COOLING INSTALLATION (179-1056) |

i
28
6024 32 5% 1929 3 33
. . o A1 /
40,32,

PART
NO.

526-0018
800-0156
850-0079
862-0020

130-1199
800-0159

130-1198 |

370-0028

505-0185

504-0011
505-0100
130-1197
130-1213
821-0016

870-0257
800-0094

850-0060
800-0051

850-0050
862-0003
800-0091

862-0005
332-0941
821-0018

503-0547
503-0803
800-0050

130-1203
130-1227
503-0788

Y
vigw B-B

QTy.
USED

26

sEnNnOOM N

N =

- Y30 ony Mo on Ao

[\
£

I N

PART
DESCRIPTION

Washer, Flat (17/64” ID
x 5/8" OD x 1/16” Thk)

Screw, Cap - Hex Head
(3/4-10 x 2-1/4")

Washer, Lock - Spring (3/4")

Nut, Hex (3/4-10)

Support, Radiator

Screw, Cap - Hex Head
(3/4-10 x 3")

Plate, Radiator Mountlng

Plate

Nipple, Pipe - Half
(172 x 1-1/2")

Valve

Nipple, Close (1/2 x 1 -1/8")

Radiator

Guard, Fan

Screw, Cap - Hex Head
(5/16-18 x 3/4")

Nut, Hex - Locking (5/16—18)

Screw, Cap - Hex Head
(1/2-13 x 2")

Washer, Lock - Spring (1/2")

Screw, Cap - Hex Head
(3/8-16 x 1-1/4")

Washer, Lock - Spring (3/8")

Nut, Hex (3/8-16)

Screw, Cap - Hex Head
(1/2-13 x 1-1/4") -

Nut, Hex (1/2-13)

Tie, Cable

Screw, Cap - Hex Head
Locking (1/4-20 x 5/8")

Clamp, Hose

Hose, Rubber

Screw, Cap - Hex Head -
(3/8-16 x 1)

Adapter, inlet Tube

Gasket, Radiator Inlet

Hose, Radiator

24

by number 179-1056.

19
Zhg
46 47 /48 49
34
A A
" 1 n
— il —>50
1 51
, = L 34
1
T M
| | 8
{
. A 52
e | 53
| 56 gs
g\ t
1 N B [
63 . o L 14
/ ! 18
60 ¥
19 58 3
275 4
6
51
PART QTy. PART
NO. USED DESCRIPTION
. 503-0612 12 Clamp, Hose
130-1226 2 Brace, Fan Guard
870-0243 6 Nut, Hex - Locking (174-20)
130-1205 2 Brace, Fan Guard
130-1206 2 Tube, Radiator Inlet
501-0247 2 Line, Flexible
505-0023 1 _ Bushing, Reducer (1-1/4"
to 1)
505-0004 1 Nipple, Close (1 x 1-1/2")
505-0041 1 Elbow, Pipe (1")
505-0759 1 Adapter, Pipe
130-1045 2 Support, Radiator
130-1202 1 . - Tube, Radiator Outlet
503-0856 2 Hose, Radiator
130-1222 1 Adapter, Outlet Tube
130-1193 1 Gasket, Radiator Outlet
503-0398 - 2 Clamp, Hose
503-0860 1 Hose
130-1223 2 Cap, Radiator Inlet
. 502-0041 2 Elbow, inverted Male (1/4")
130-1215 . 2 Shroud, Partial - Fan
130-1228 2 Bracket, Brace Mounting
130-1214 2 Shroud, Partial - Fan
.800-0028 2 Screw, Cap - Hex Head
(5/16-18 x 1) °
850-0045 2 Washer, Lock - Spring (5/16")
862-0015 2 Nut, Hex (5/16-18)
130-1218 2 Brace, Fan Guard
403-1141 2 | Washer, Square Beve!
130-1229 1 Gasket, Radiator
130-1221 1 Plate, Radiator Outlet
130-1225 2 Bracket, Fan Shroud
130-0944 - ©2° . Bracket, Brace Mounting -
526-0028 2 Washer, Flat (1/2") -
526-0155 12 Washer, Flat (5/16"')

: to order all parts listed for conversion, order

-



ENGINE COOLANT HEATER INSTALLATION - -
208 VOLT (179-2072) - OPTIONAL

ol
17

4

m

(2]

VIEW A-A

% 18
16
4
3
/b
13 118109 . | 3
12 8- 1.1 6 1 2
. 15
<
REF.  PART ary. - PART " REF.  PART ary. PART
NO. NO. USED DESCRIPTION "~ NO. NO. . USED DESCRIPTION
1 505-0004 3 -Nipple, Pipe - Close ’ 14 850-0040 4 Washer, Lock - Spring (1/4")
(1 x 1-1/2") : 15 862-0001 4 Nut, Hex (1/4-20)
2 505-0041 2 Elbow, Pipe (90° x 1) : 16 503-0798 1 Hose
3 505-0759 3 Adapter, Pipe 17 505-0324 1 Nipple, Pipe - Half
4 503-0429 4 Clamp, Hose ) ] . (3/4x2")
5 503-0847 1 Hose ' 18  309-0307 . 1 Switch, Oil Pressure
6 309-0304 1 Switch, Thermostat 19 508-0008 2 - Grommet, Rubber
7 504-0003 1 Valve, Drain ) 20 505-0099 o Nipple, Pipe - Close
8 130-1192 2 Bracket, Heater Mounting " (1/4 x7/8")
9 502-0287 1 Elbow, Male (90") 21 333-0143 1 Heater, Coolant (208 Volt)
10 333-0142 1 Support, Pressure Switch © 22 502-0193 1 Connector, Male
11 821-0016 4  Screw, Cap - Hex Head Locking © 23 501-0199 1 Line, Flex - Oil
(5/16-18 x 3/4") 24  323-0957 2 Connector
12 870-0257 4 Nut, Hex - Locking (5/16-18) 25 332.0149 2 Terminal
13 800-0007 4 Screw, Cap - Hex Head .
(1/4-20 x 1) - NOTE: to orderall parts listed for conversion, order

! by number 179-2072.

25




REF.

2
°

Py

-
- OQWONOOODHEWN

—_
wn

16

PART

NO.
505-0004

505-0041
505-0759
503-0429
503-0847
309-0304
504-0003
130-1192
502-0287
333-0142
821-0016

870-0257
800-0007

[ P

ENGINE COOLANT HEATER INSTALLATION

17
4

26 18 19 920

240 VOLT (179-2064) - OPTIONAL

QTY:-
USED

Ba a N BRWN

E N N

Y4
/
—f -
/ - © 'L Q
/ : ' ¢
13 g0y - 3
14 12 8 7 1 6 1 2
15 ~ :
DesgarpTrlon REF.  PART . QTv. " PART
: NO. NO. US?D DESCRIPTION
e ey 0% 14 850-0040 4 Washer, Lock - Spring (1/4")
Elbow, Pipe (90° x 1) }g ggg-gggg 4 Nut, Hex (1/4-20) '
Adapter, Pipe - 1 Hose ‘
Clamp, Hose 17 505-0324 1 Nipple, Pipe - Half (3/4 x 2")
Hose 13 302-830; 1 Switch, Oil Pressure
: s 1 508-000. 2 Grommet, Rubber
Switch, Tr!ermostat 20 505.0099 : Nipple, Pioa Cr:e
Valve, Drain ) Cax 1780
Bracket, Heater Mounting 21 333-0136 1 Heater, Coolant (240 Volt)
Elbow, Male (90°)
; 22 502-0193 1 Connector, Male
Support, Pressure Switch A :
Screw, Cap - Hex Head Locking 23 501-0199 1 Line, Flex - Oil
¢ o 24 323-0957 1 Connector
(5/16-18 x 3/4") 25 332.0149 2 Torminal
Nut, Hex - Locking (5/16-18) ermina
o(:(r:a/v::z%af 1-"l)-lex Head. NOTE: toorderall parts listed fdri:onversion,order
by number 179-2064.
26

-

5




‘oo EEE

RADIATOR FLANGE INSTALLATION

+ (179-1043) - OPTIONAL

== =
-
A
I
|
]
o
|
== == =1
\ B<—l
4 . .
. 5\'
i g
/ =Y
. ~ % ,}_
3/ I 1 \/
: , P
LAN
g
. Pe
VIEw A-A.
REF.  PART QTy.
* NO. NO. _USED
1 130-1115 2
2 130-1114 2
3 370-1025- 12
4 862-0001 16
5 821-0010 - 16
NOTE:

to order all parts listed for conversion, order

by number 179-1043.

PART
DESCRIPTION

‘Flange, Radiator (top and bottom)

Flange, Radiator (sides)

.Support, Angle

Nut, Hex (1/4-20)
Screw, Cap - Hex Head
(1/4-20-x 1/2")

A

SECTION B-B




HARDWARE IDENTIFICATION

lllustrated hardware items are only for |dent|f|cat|on purposes. All hardware items listed throughout this parts
catalog are steel SAE grade five (5) or lower (zinc plated with clear chromate dip) uniess parts description
indicates differently. All dimensions are in inches.

WASHER TYPES

Ok o

EXTERNAL TOOTH INTERNAL TOOTH EXTERNAL-INTERNAL  COUNTERSUNK SPRING “FLAT
LOCK (ET) LOCK (IT) TOOTH LOCK (EIT)  EXTERNAL TOOTH LOCK .
LOCK

.. Flat washer dimensions given are: Inside Diameter (ID), Outside Diameter (OD)
and Thickness (Thk).

BOLT AND SCREW TYPES

CARRIAGE BOLT TRUSS HEAD BINDER HEAD PAN HEAD HEXAGON HEAD FILLISTER HEAD FLAT HEAD

Ir t I !— L ! L L ~l !— L -! I——— L l !

ROUND HEAD HEXAGON WASHER OVAL HEAD SQUARE HEAD SOCKET HEAD TWELVE POINT SLOTTED SOCKET
l] HEAD % H CAP SET SET

,- L | 1 | | l

.

L - Measure length between these points.

INTERNAL DRIVE TYP Es - Nom'inal size (fractional diameter or screw number)

Number of threads per inch

' Length in inches

SLOTTED CROSS RECESSED SIX POINT TWELVE POINT
(PHILLIPS) SOCKET SOCKET

1/4-20 x 3/4"

. NUT TYPES

FULL HEXAGON JAM HEXAGON HEXAGON WASHER SQUARE WING * " ACORN

STD. #35 .



} N
) ,
b -
.
2 E ’
. Al B
N AR, .- . s . . " e - -l . -
. . M * "
R A . B b
. . .

ONAN *4°° 73RD AVENUE N.E. * MINNEAPOLIS, MINNESOTA 55432
‘ : : : A DIVISION OF ONAN CORPORATION, )

~




